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No:220055202 Issue Date:2022-03-23

Applicant: Hubei MAIYUE non woven products Co.,LTD
Address: Factory building no. 12—-1, Zhanpeng Road, Zhongling Industrial Park, PENGCHANG
Town, Xiantao City

Information confirmed by applicant:
Disposable face masks (KF94)
Quantity: 10 pieces

Basis of judgement:
GB 2626-2019 <Respiratory protection—Non—powered air—-powered air—purifying particle respirator>

Date Received/Date Test Started: 2022-03-14

Conclusion:
Inspiratory resistance M
Expiratory resistance M

Note: "M”-Meet the standard’ s requirement “F”-Fail to meet the standard’ s requirement
”——"-No comment

Remark:

This report is the english translation version of the report 220055201.

All the tested items are tested under the standard condition (except for indication).

Copies of the report are valid only re—stamped.

The experiment was carried out at No.1l, Zhujiang Road, Panyu District, Guangzhou, Guangdong, P.R.China.

Approved By: JI.-\'- ’J:"U MU

uXiang Zhong Engineer
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Inspiratory resistance (Pa) M
(GB 2626-2019 6.5, Head size: Medium)

Requirement
Untreated sample: <210
1# 140. 1 (GB 2626-2019)
2# 149.5
Pretreatment sample:
1# 136.2
2# 138.7
Expiratory resistance (Pa) M

(GB 2626-2019 6.6, Head size: Medium)

Untreated sample:

1# 132.6

28 130.7
Pretreatment sample:
1# 127.8

284 125.3

Requirement

<210

(GB 2626-2019)
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End of Report
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Note
1. The report is invalid without authorized stamp.
2. Copies of this report are invalid without authorized stamp.
3. Any dispute should be raised within 15 days after receiving the report.
4. The result is only valid for the tested sample.
5. The results of unapproved items are for reference only.
6. This report is invalid if altered.
7.0ur company does not accept any responsibility for the authenticity of the information
supplied by customers (including sample information).
8. The report shall not be duplicated separately or partly, without prior written permission
approved by GTTC, except duplicated in full version.
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